/nE\ THE STANDARDS INSTITUTION OF ISRAEL  (Electonics & Telematics Laboratory)

Test Certificate No. 9772368911
In accordance with Clause 12 of the Standards Law — 1953

Details of Order

The test was ordered b : Nemko

Address : 30 Gaustadall ,Oslo Nemko AS, Norway.
Date of order : 17/09/13

Description of sample

Server

Model tested - VER5000WF

Manufacturer : Network Engines, Inc.

Country of origin - Ireland

Sampling details:
| No sample required
Nature of test

To test compliance with the requirements of clauses: of Israeli Standard SI 60950 Part 1-“Safety of
information technology equipment: General requirements” dated February 2012.

This document The test results in this document This document is not a permit
contains 3 pages and refer only to the tested item to mark the product with SlI
may be used only in Mark

full.

Test Conclusions

The sample doesn't comply with the requirements of the standard in the following clauses:
1.7 — Marking and instructions.

The sample complies with the other clauses of the Standard, according to the above tests.
The sample doesn't tested by the other clause of the standard.

Remarks:
The test sample tested by Nemko, Norway, as per the the CB Test Certificate
No0.:N0O98012, dated 31.05.2017, IEC 60950-1(ed.2) +aml+am2, and by Nemko,
Norway, as per the Attestation Of EMC Conformity No. 329845 dated 12.09.2017.

The CB Test Certificate and EMC Test Report were validated.

This Certificate valid only with EU plug which comply to Israeli Standard 32 and wire which
comply to Israeli Standard 473.

Details are given on the following pages of this document.
The original Test Certificate was signed by :
Position : Senior Practical Engineer On: 2017/09/27

I confirm that this a true translation of the Hebrew original. Only the original test certificate is authentic.

Signature;
Name: Moshe Haba Position: Head of Office Equipment Section Date:2017/09/27

42 Chaim Levanon St. Tel-Aviv 69977 Israel. Management: Tel: 972-3-6467800 Fax: 972-3-6467779 Www.sii.org.il
Electronics: Tel: 972-3-6465050 Fax: 972-3-7454026 - Alarms Systems Section: Tel: 972-3-6465370 Fax: 972-3-6467262



/n}‘i THE STANDARDS INSTITUTION OF ISRAEL, (Bectonice & Telemets Laborstor

Test Certificate No. 9772368911
In accordance with Clause 12 of the Standards Law — 1953

Page 2 of 3 pages

Details of nonconformances

The product tested does not comply with the requirements of the following
clause.

1.7 - Marking and instructions

The product tested complies with the remaining requirements of the clauses to
which it was tested.

Broadened description of the product

The instrument bears the following markings:

" i A: 100-127 / 200-240 V~
VERITAS 06AM) g

50/60 Hz <
Model #5: VER5000WF At %25 AIARZE

Disconnect both (2) power cords before
This device complies with Part 15 of FCC rules. Operation is Servicing. ) )
subject to the following conditions. (1) This device may not Slide/rail mounted equipment is not to be

cause harmful interference and (2) this device must accept any ‘[’)Zebdr::cﬁ;hg; g;ﬁxwgrci‘;ggﬁg

interference received, including interference that may cause d'alimentation avant le dépannage.

undesired operation. Le matériel monté sur rails/coulisseaux

CAN ICES-3 (A)/NMB-3(A) ne doit pas étre utilisé comme étagére ou
espace de travail.

Warning Laite on liitettava suojakoskettimilla

This is a class A product. In a domestic environment this product Varustettuun pistorasiaan.

A 4 7 Apparatet ma tilkoples jordet stikkontakt.
may cause radio interference in which case the user may be Apparaten skall anslutas till jordat uttag.

required to take adequate measures.

CORER, DSAARHBMEETY. CORBERERRBTHEATD
CRBRPBESIESECTENBNET, DB B CHERENELTH R
EHTILOIBERENZENHNFET . VCCI-A

ce .

Assembled in Ireland Manufactured by Network Engines Inc.
UNICOM Enaineerina Inc. IR v v

42 Chaim Levanon St. Tel-Aviv 69977 Israel. Management: Tel: 972-3-6467800 Fax: 972-3-6467779 www.sii.org.il
Electronics: Tel: 972-3-6465050 Fax: 972-3-7454026 - Alarms Systems Section: Tel: 972-3-6465370 Fax: 972-3-6467262
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Test Results:

Clause | Property tested Defects found / Remarks Compliance
No. in with
Standard Standard
1.5 Components Complies
1.7 Markings and | ®A Hebrew label on the instrument or on the Package is Lacking. Does not
instructions The label shall include: Comply

Name of the instrument and its commercial designation;
Manufacturer’s name and address, and if imported-

The importer’s name and address;

Registered trademark, if any, of the manufacturer;
Name of the model and its serial number, if any;
Country of manufacture.

® A Hebrew safety and instructions manual is lacking.

2.101 Prevention of Complies

electromagnetic
interference

42 Chaim Levanon St. Tel-Aviv 69977 Israel. Management: Tel: 972-3-6467800 Fax: 972-3-6467779 www.sii.org.il
Electronics: Tel: 972-3-6465050 Fax: 972-3-7454026 - Alarms Systems Section: Tel: 972-3-6465370 Fax: 972-3-6467262
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Test Certificate No. 9772368867
In accordance with Clause 12 of the Standards Law — 1953

Details of Order

The test was ordered b : Nemko

Address : 30 Gaustadall ,Oslo Nemko AS, Norway.
Date of order . 17/09/13

Description of sample

Server

Model tested : VER5000WF

Manufacturer : Network Engines, Inc.

Country of origin : USA

Sampling details:
| No sample required
Nature of test

To test compliance with the requirements of clauses: of Israeli Standard SI 60950 Part 1-“Safety of
information technology equipment: General requirements” dated February 2012.

This document The test results in this document This document is not a permit
contains 3 pages and refer only to the tested item to mark the product with SlI
may be used only in Mark

full.

Test Conclusions

The sample doesn't comply with the requirements of the standard in the following clauses:
1.7 — Marking and instructions.

The sample complies with the other clauses of the Standard, according to the above tests.
The sample doesn't tested by the other clause of the standard.

Remarks:
The test sample tested by Nemko, Norway, as per the the CB Test Certificate
No0.:N0O98012, dated 31.05.2017, IEC 60950-1(ed.2) +aml+am2, and by Nemko,
Norway, as per the Attestation Of EMC Conformity No. 329845 dated 12.09.2017.

The CB Test Certificate and EMC Test Report were validated.

This Certificate valid only with EU plug which comply to Israeli Standard 32 and wire which
comply to Israeli Standard 473.

Details are given on the following pages of this document.
The original Test Certificate was signed by :
Position : Senior Practical Engineer On: 2017/09/27

I confirm that this a true translation of the Hebrew original. Only the original test certificate is authentic.

Signature;
Name: Moshe Haba Position: Head of Office Equipment Section Date:2017/09/27

42 Chaim Levanon St. Tel-Aviv 69977 Israel. Management: Tel: 972-3-6467800 Fax: 972-3-6467779 Www.sii.org.il
Electronics: Tel: 972-3-6465050 Fax: 972-3-7454026 - Alarms Systems Section: Tel: 972-3-6465370 Fax: 972-3-6467262
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Details of nonconformances

The product tested does not comply with the requirements of the following
clause.

1.7 - Marking and instructions

The product tested complies with the remaining requirements of the clauses to
which it was tested.

Broadened description of the product

The instrument bears the following markings:

VE I2 ITAS_ fﬁgfg f}: ?}?2-;27 / 20-‘0-:240 Ve

50/60 Hz -3
Model #-5: VER5000WF A% 2= fRlAR=S

Disconnect both (2) power cords before
This device complies with Part 15 of FCC rules. Operation is servicing. ) _
subject to the following conditions. (1) This device may not Slide/rail mounted equipment is not to be

cause harmful interference and (2) this device must accept any Bzi'jr;nscz;h;'; ';gﬁx“"{g';kciﬂggﬁs

interference received, including interference that may cause d'alimentation avant le dépannage.

undesired operation. Le matériel monté sur rails/coulisseaux

CAN ICES-3 (A)YNMB-3(A) ne doit pas étre utilisé comme étagére ou
espace de travail.

Warning Laite an litettavi suojakoskettimilla

This is a class A product. In a domestic environment this product Yarustettuun pistorasiaan.

L ) . Apparatet ma tilkoples jordet stikkontakt.
may cause radio interference in which case the user may be Aggaraten skall an';m[;s till jordat uttag.

required to take adequate measures.

COEER, PIABRRNTEETT. COXBEREREBTCERT?
FERBEESIFRCTIELABNET, OBSICHERAMELHE

ERTILOERINILNHNET. VCCI-A
ce c N us
60950

N\
P’

N

Assembled in USA Manufactured by Network Engines Inc.
UNICOM Engineering Inc.
Nicow Ergneatrg e L TR T T
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Test Results:

Clause | Property tested Defects found / Remarks Compliance
No. in with
Standard Standard
1.5 Components Complies
1.7 Markings and | ®A Hebrew label on the instrument or on the Package is Lacking. Does not
instructions The label shall include: Comply

Name of the instrument and its commercial designation;
Manufacturer’s name and address, and if imported-

The importer’s name and address;

Registered trademark, if any, of the manufacturer;
Name of the model and its serial number, if any;
Country of manufacture.

® A Hebrew safety and instructions manual is lacking.

2.101 Prevention of Complies

electromagnetic
interference
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